Calderdale CCG Drug Formulary @ September 2021

The Calderdale Formulary has been developed to support cost effective prescribing in primary care. It is not intended to be fully inclusive but to cover common prescribing situations. The clinical freedom of prescribers to choose the most appropriate treatment for their patients is not restricted by this formulary. To support ease of prescribing standard instructions have been added for many medicines and, where appropriate, wording to support safer prescribing has been added including allergy information where identified, please note: this is not an exhaustive list.

The formulary is compatible with SystmOne and EMIS and Calderdale Practices are strongly encouraged to use this. It is available as a reference list for practices using other clinical systems. The formulary has been developed by the CCG Medicines Advisory Group and is subject to a planned rolling update. Changes are also made on an adhoc basis when required so the 'live' formulary may differ from the version published here. Any questions regarding the formulary should be addressed to the Medicines Management Team at Calderdale CCG. Contact should be made through the corporate team on 01422 307400.

Contents

Chapter 1 - Gastrointestinal System	3
Chapter 2 - Cardiovascular System	6
Chapter 3 - Respiratory System	12
Chapter 4 - Central Nervous System	18
Chapter 5 – Infections	30
Chapter 6 - Endocrine System	36
Chapter 7 - Obstetrics, Gynaecology & Urinary Tract Disorders	42
Chapter 8 - Malignant Disease and Immunosuppression	45
Chapter 9 - Nutrition and Blood	47
Chapter 10 - Musculoskeletal and Joint Disease	48
Chapter 11 – Eye	50
Chapter 12 - Ear, Nose and Oropharynx	52
Chapter 13 – Skin	53
Chapter 14 – Anaesthesia	57

Chapter 1 - Gastrointestinal System

Name	Dosage	Quantity
Acidex advance oral suspension aniseed (Wockhardt UK Ltd)	N/A	500 millilitres
Acidex advance oral suspension peppermint (Wockhardt UK Ltd)	N/A	500 millilitres
Anusol HC ointment (McNeil Products Ltd)	Apply to the affected area morning and night and after a bowel movement	30 gram
Anusol HC suppositories (McNeil Products Ltd)	Insert ONE suppository night and morning and after a bowel movement.	12 suppository
Bisacodyl 10mg suppositories	Insert one each morning	5 suppository
Bisacodyl 5mg gastro-resistant tablets	Take one or two at night	56 tablet
Bisacodyl 5mg suppositories	Insert one each morning	5 suppository
Esomeprazole 20mg capsules	Take one daily	28 capsule
Esomeprazole 40mg capsules	Take one daily	28 capsule
Gaviscon Infant oral powder sachets (Forum Health Products Ltd)	Use a per instructions on sachet	1 pack of 15 dual sachet
Glycerol 1g suppositories	Insert one as needed (Moisten the suppository with water before Insertion)	12 suppository
Glycerol 2g suppositories	Insert one as needed (Moisten the suppository with water before Insertion)	12 suppository
Glycerol 4g suppositories	Insert one as needed (Moisten the suppository with water before Insertion)	12 suppository
Glyceryl trinitrate 0.4% rectal ointment	Use as directed	30 grams

Name	Dosage	Quantity
Hyoscine butylbromide 10mg tablets	Take as directed	56 tablet
Hyoscine butylbromide 20mg/1ml solution for injection ampoules	N/A	5 ampoule
Ispaghula husk 3.5g effervescent granules sachets gluten free sugar free	Take one twice a day	60 sachets
Lactulose 3.1-3.7g/5ml oral solution	N/A	500 millilitres
Lansoprazole 15mg gastro-resistant capsules	Take one once daily	28 capsule
Lansoprazole 30mg gastro-resistant capsules	Take one once daily	28 capsule
Lansoprazole 15mg orodispersible	Take one once daily	28 capsule
Lansoprazole 30mg orodisperible	Take one once daily	28 capsule
Laxido Orange oral powder sachets sugar free (Galen Ltd)	Take ONE sachet TWICE daily.	60 sachets
Laxido Paediatric plain sachets	Take as directed	30 sachets
Lidocaine 5% / Hydrocortisone acetate 0.275% ointment	Apply several times daily as required.	20 gram
Loperamide 2mg capsules	Take TWO immediately followed by ONE after each loose bowel motion if needed (Max 8 in 24hrs)	30 capsule
Mebeverine 135mg tablets	Take one 3 times/day	84 tablet
Micralax Micro-enema 5ml (Focus Pharmaceuticals Ltd)	Insert one as needed	5 enemas
Octasa 400mg MR gastro-resistant tablets (Tillotts Pharma Ltd)	N/A	90 tablet

Name	Dosage	Quantity
Octasa 800mg MR gastro-resistant tablets (Tillotts Pharma Ltd)	N/A	90 tablet
Omeprazole 10mg gastro-resistant capsules	Take one daily	28 capsule
Omeprazole 20mg gastro-resistant capsules	Take one daily	28 capsule
Pantoprazole 20mg gastro-resistant tablets	Take one daily	28 tablet
Pantoprazole 40mg gastro-resistant tablets	Take one daily	28 tablet
Peppermint oil 0.2ml gastro-resistant capsules	Take one 3 times/day	84 capsule
Peptac liquid aniseed (Teva UK Ltd)	Take 10ml after meals and at bedtime.	500 millilitres
Peptac liquid peppermint (Teva UK Ltd)	Take 10ml after meals and at bedtime	500 ml
Proctofoam HC foam enema (Meda Pharmaceuticals Ltd)	Insert one applicator full into the rectum two to four times daily as needed	1 pack of 21.2g aerosol
Ranitidine 150mg tablets	Take one twice daily	60 tablet
Ranitidine 300mg tablets	Take one at night	30 tablet
Scheriproct ointment (Bayer Plc)	Apply TWICE daily for 5-7 days (3-4 times daily on first day if necessary), then once daily for a few days after symptoms have cleared.	30 gram
Scheriproct suppositories (Bayer Plc)	Insert one high into the rectum daily after a bowel movement	12 suppository
Senna 7.5mg/5ml oral solution sugar free	2x5ml spoon at night	300 millilitres
Senna 7.5mg tablets	Take one or two at night	56 tablet
Sodium alginate 500mg/potassium bicarbonate 100mg chewable tablets sugar free	Take when required	60 tablet
Sulfasalazine 500mg tablets	Take as directed	112 tablet

Chapter 2 - Cardiovascular System

Name	Dosage	Quantity
Amiodarone 100mg tablets	Take one daily	28 tablet
Amiodarone 200mg tablets	Take one daily	28 tablet
Amlodipine 10mg tablets	Take one daily	28 tablet
Amlodipine 5mg tablets	Take one daily	28 tablet
Apixaban 2.5mg	Take one twice daily	56 tablet
Apixaban 5mg	Take one twice daily	56 tablet
Aspirin 75mg dispersible tablets	Take ONE daily.	28 tablet
Atenolol 25mg tablets	Take ONE daily.	28 tablet
Atenolol 50mg tablets	Take ONE daily.	28 tablet
Atorvastatin 10mg tablets	Take one daily	28 tablet
Atorvastatin 20mg tablets	Take one daily	28 tablet
Atorvastatin 40mg tablets	Take one daily	28 tablet
Atorvastatin 80mg tablets	Take one daily	28 tablet
Bisoprolol 1.25mg tablets	Take one daily	28 tablet
Bisoprolol 10mg tablets	Take one daily	28 tablet
Bisoprolol 2.5mg tablets	Take one daily	28 tablet
Bisoprolol 3.75mg tablets	Take one daily	28 tablet
Bisoprolol 5mg tablets	Take one daily	28 tablet
Bisoprolol 7.5mg tablets	Take one daily	28 tablet

Name	Dosage	Quantity
Bumetanide 1mg tablets	Take one each morning	28 tablet
Candesartan 16mg tablets	Take ONE daily.	28 tablet
Candesartan 2mg tablets	Take ONE daily	28 tablet
Candesartan 32mg tablets	Take ONE daily	28 tablet
Candesartan 4mg tablets	Take ONE daily	28 tablet
Candesartan 8mg tablets	Take ONE daily	28 tablet
Carvedilol 12.5mg tablets	Take ONE tablet twice daily	56 tablet
Carvedilol 25mg tablets	Take ONE tablet twice daily	56 tablet
Carvedilol 3.125mg tablets	Take ONE tablet twice daily	56 tablet
Carvedilol 6.25mg tablets	Take ONE tablet twice daily	56 tablet
Chemydur 60XL tablets (AMCo)	Take one each morning	28 tablet
Clopidogrel 75mg tablets	Take one once daily	28 tablet
Dabigatran 110mg capsules	Take one twice a day.	60 capsule
Dabigatran 150mg capsules	Take one twice a day.	60 capsule
Dabigatran 75mg capsules	Take one twice a day.	60 capsule
Dalteparin sodium 10,000units/0.4ml solution for injection pre-filled syringes	N/A	5 syringe
Dalteparin sodium 12,500units/0.5ml solution for injection pre-filled syringes	N/A	5 syringe
Dalteparin sodium 15,000units/0.6ml solution for injection pre-filled syringes	N/A	5 syringe

Name	Dosage	Quantity
Dalteparin sodium 18,000units/0.72ml solution for injection pre-filled syringes	N/A	5 syringe
Dalteparin sodium 2,500units/0.2ml solution for injection pre-filled syringes	N/A	10 syringe
Dalteparin sodium 5,000units/0.2ml solution for injection pre-filled syringes	N/A	10 syringe
Dalteparin sodium 7,500units/0.3ml solution for injection pre-filled syringes	N/A	10 syringe
Digoxin 125microgram tablets	Take one daily	28 tablet
Digoxin 62.5microgram tablets	Take one daily	28 tablet
Digoxin 50micrograms/ml oral solution		60mls
Doxazosin 1mg tablets	Take one daily	28 tablet
Doxazosin 2mg tablets	Take one daily	28 tablet
Doxazosin 4mg tablets	Take ONE daily.	28 tablet
Elantan LA25 capsules (UCB Pharma Ltd)	Take one each morning	28 capsule
Elantan LA50 capsules (UCB Pharma Ltd)	Take one each morning	28 capsule
Eplerenone 25mg	Take one daily	28 tablet
Eplerenone 50mg	Take one daily	28 tablet
Furosemide 20mg tablets	Take one each morning	28 tablet
Furosemide 40mg tablets	Take one each morning	28 tablet
Glyceryl trinitrate 400micrograms/dose pump sublingual spray	Spray 1-2 doses under tongue and then close mouth As needed for angina	180 dose

Name	Dosage	Quantity
Half Securon SR 120mg tablets (Abbott Laboratories Ltd)	Take ONE daily	28 tablet
Indapamide 2.5mg	Take one each morning	28 tablet
Irbesartan 150mg tablets	Take one once daily	28 tablet
Irbesartan 300mg tablets	Take one once daily	28 tablet
Irbesartan 75mg tablets	Take one once daily	28 tablet
Isosorbide mononitrate 10mg tablets	Take one at 8am and one at 2pm	56 tablet
Isosorbide mononitrate 20mg tablets	Take one at 8am and one at 2pm	56 tablet
Isosorbide mononitrate 40mg tablets	Take one at 8am and one at 2pm	56 tablet
Labetalol 100mg tablets	Take ONE tablet TWICE a day.	56 tablet
Labetalol 200mg tablets	Take ONE tablet TWICE a day.	56 tablet
Labetalol 400mg tablets	Take ONE tablet TWICE a day.	56 tablet
Lercanidipine 10mg tablets	take one daily	28 tablet
Lercanidipine 20mg tablets	take one daily	28 tablet
Losartan 100mg tablets	Take one daily	28 tablet
Losartan 12.5mg tablets	Take one daily	28 tablet
Losartan 25mg tablets	Take one daily	28 tablet
Losartan 50mg tablets	Take one daily	28 tablet
Monomil XL 60mg tablets (Teva UK Ltd)	Take one each morning	28 tablet
Nicorandil 10mg tablets	Take one twice daily	60 tablet
Nicorandil 20mg tablets	Take one twice daily	60 tablet

Name	Dosage	Quantity
Perindopril erbumine 2mg tablets	Take one daily	30 tablet
Perindopril erbumine 4mg tablets	Take one daily	30 tablet
Perindopril erbumine 8mg tablets	Take one daily	30 tablet
Prasugrel 10mg tablets	Take ONE daily for 12 months only	28 tablet
Prasugrel 5mg tablets	Take ONE daily for 12 months only	28 tablet
Pravastatin 20mg tablets	Take one at night	28 tablet
Pravastatin 40mg tablets	Take one at night	28 tablet
Propranolol 10mg tablets	Take one 3 times/day	84 tablet
Propranolol 160mg modified-release capsules	Take one daily	28 capsule
Propranolol 40mg tablets	Take one 3 times/day	84 tablet
Propranolol 80mg modified-release capsules	Take one daily	28 capsule
Propranolol 80mg tablets	Take one twice daily	56 tablet
Ramipril 1.25mg capsules	Take one daily	28 capsule
Ramipril 10mg capsules	Take one daily	28 capsule
Ramipril 2.5mg capsules	Take one daily	28 capsule
Ramipril 5mg capsules	Take one daily	28 capsule
Rivaroxaban 15mg tablets	Take one daily with main meal	28 tablet
Rivaroxaban 20mg tablets	Take one daily with main meal	28 tablet
Rosuvastatin 10mg tablets	Take one daily	28 tablet
Rosuvastatin 20mg tablets	Take one daily	28 tablet
Rosuvastatin 5mg tablets	Take one daily	28 tablet

Name	Dosage	Quantity
Securon SR 240mg tablets (Abbott Laboratories Ltd)	Take ONE daily.	28 tablet
Simvastatin 20mg tablets	Take one at night	28 tablet
Simvastatin 40mg tablets	Take one at night	28 tablet
Spironolactone 100mg tablets	Take one tablet daily	28 tablet
Spironolactone 25mg tablets	Take one tablet daily	28 tablet
Spironolactone 50mg tablets	Take one tablet daily	28 tablet
Ticagrelor 90mg tablets	Take one twice a day for 12 months	56 tablet
Tildiem LA 200 capsules (Sanofi)	Take one daily	28 capsule

Chapter 3 - Respiratory System

Name	Dosage	Quantity
AeroChamber Plus (GlaxoSmithKline UK Ltd)	Use as directed	1 device
AeroChamber Plus with adult mask (GlaxoSmithKline UK Ltd)	Use as directed	1 device
AeroChamber Plus with child mask (GlaxoSmithKline UK Ltd)	Use as directed	1 device
AeroChamber Plus with infant mask (GlaxoSmithKline UK Ltd)	Use as directed	1 device
AirFluSal 25mcg/dose/125mcg /dose inhaler (Sandoz)	N/A	120 dose
AirFluSal 25mcg/dose/250mcg /dose inhaler (Sandoz)	N/A	120 dose
AirFluSal Forspiro 50microgram/500microgram DPI (Sandoz)	Inhale ONE dose TWICE a day	60 dose
Aloflute 25mcg/dose/125mcg /dose inhaler (Mylan)	N/A	120 dose
Aloflute 25mcg/dose/250mcg /dose inhaler (Mylan)	N/A	120 dose
Anoro Ellipta 55mcg/dose/2mcg dose dry powder (GSK Ltd)	Inhale one dose daily	30 dose
Braltus 10mcg inhalation powder capsules with Zonda devise (Teva)	Inhale one dose daily	30 capsule
Carbocisteine 375mg capsules	Take two tablets twice daily	120 capsule
Carbocisteine 750mg sachets	N/A	15 sachet
Cetirizine 10mg tablets	Take one daily	30 tablet

Name	Dosage	Quantity
Cetirizine 1mg/ml oral solution sugar free	N/A	70 millilitres
Chlorphenamine 4mg tablets	Take one every 4-6 hrs	28 tablet
Chlorphenamine 2mg/5ml oral solution sugar free	(child 12 to 23 months) take 1mg (2.5mls) twice a day	150 millilitres
Chlorphenamine 2mg/5ml oral solution sugar free	(child 2 to 5 years old) take 1mg (2.5mls) every 4 to 6 hours	150 millilitres
Chlorphenamine 2mg/5ml oral solution sugar free	(child 6 to 11 years old) 5mls every 4 to 6 hours	150 millilitres
Combisal 25mcg/125mcg/dose inhaler (Aspire Pharma Ltd)	N/A	1 Inhaler
Combisal 25mcg/250mcg/dose inhaler (Aspire Pharma Ltd)	N/A	1 Inhaler
Combisal 25mcg/50mcg/dose inhaler (Aspire Pharma Ltd)	N/A	1 Inhaler
DuoResp Spiromax 160mcg/dose/4.5mcg/dose dry powder (Teva UK Ltd)	N/A	120 dose
DuoResp Spiromax 320mcg/dose/9mcg/dose dry powder (Teva UK Ltd)	N/A	60 dose
Easyhaler Beclometasone 200mcg/dose dry powder inhaler (Orion Pharma UK Ltd)	N/A	200 dose
Easyhaler salbutamol 100mcg/dose dry powder inhaler (Orion Pharma UK Ltd)	Inhale two puffs when required	200 dose
Fostair 100micrograms/dose/6micrograms/dose Inhaler (Chiesi Ltd)	1-2 puffs twice daily	1 Inhaler
Fostair 200micrograms/dose/6micrograms/dose Inhaler (Chiesi Ltd)	1-2 puffs twice daily	1 Inhaler

Name	Dosage	Quantity
Fostair NEXThaler 100micrograms/dose/6micrograms/dose Inhaler (Chiesi Ltd)	1-2 puffs twice daily	1 Inhaler
Fostair NEXThaler 200micrograms/dose/6micrograms/dose Inhaler (Chiesi Ltd)	1-2 puffs twice daily	1 Inhaler
Hydroxyzine 10mg tablets	Take ONE at night.	28 tablet
Hydroxyzine 25mg tablets	Take one at night	28 tablet
Incruse Ellipta 55mcg/dose dry powder inhaler (umeclidinium)	Inhale one dose daily	30 dose
Ipratropium bromide 20micrograms/dose Inhaler CFC free	Inhale ONE puffs up to THREE times daily	1 Inhaler
Ipratropium bromide 250micrograms/1ml nebuliser liquid unit dose vials	Use one nebule up to four times daily.	5 packs of 20 X 1ml single dose ampoule
Ipratropium bromide 500micrograms/2ml nebuliser liquid unit dose vials	Use one nebule up to four times daily.	5 packs of 20 X 2ml single dose vial
Kelhale 100mcg/dose inhaler (Cipla EU Ltd)	N/A	200 dose
Kelhale 50mcg/dose inhaler (Cipla EU Ltd)	N/A	200 dose
Loratadine 10mg tablets	Take one daily	30 tablet
Montelukast 10mg tablets	Take one at night	28 tablet
Montelukast 4mg chewable tablets sugar free	Take ONE at night.	28 tablet
Montelukast 4mg granules sachets sugar free	Take the contents of ONE sachet at night.	28 sachet
Montelukast 5mg chewable tablets sugar free	Take ONE at night.	28 tablet

Name	Dosage	Quantity
Peak flow meter low range	Use as directed	1 device
Peak flow meter standard range	Use as directed	1 device
Prednisolone 1mg tablets	Use as directed	28 tablet
Prednisolone 2.5mg tablets	Use as directed	28 tablet
Prednisolone 5mg/5ml oral solution unit dose	Use as directed	2 unit dose
Prednisolone 5mg tablets	Take SIX tablets once a day for 7 days	42 tablet
Prednisolone 5mg tablets	Take EIGHT tablets once a day for 5 days	40 tablet
Prednisolone 5mg tablets	Take EIGHT tablets once a day for 7 days (acute asthma)	56 tablet
Relvar 184mcg/dose/22mcg dose dry powder (GlaxoSmithKline UK Ltd)	Inhale one dose daily	30 dose
Relvar 92mcg/dose/22mcg dose dry powder (GlaxoSmithKline UK Ltd)	Inhale one dose daily	30 dose
Salbutamol 100micrograms/dose Inhaler CFC free	Inhale 2 doses as needed	1 Inhaler
Seebri Breezehaler 44mcg inhalation powder capsules with device (Novartis Pharmaceuticals UK Ltd)	Inhale 1 dose daily	1 inhaler
Sereflo 25mcg/dose/125mcg /dose inhaler (Cipla EU Ltd)	N/A	120 dose
Sereflo 25mcg/dose/250mcg /dose inhaler (Cipla EU Ltd)	N/A	120 dose
Seretide 250mcg Evohaler (GlaxoSmithKline UK Ltd)	N/A	120 dose
Seretide 125mcg Evohaler (GlaxoSmithKline UK Ltd)	N/A	120 dose

Name	Dosage	Quantity
Sirdulpa 25mcg/dose/125mcg /dose inhaler (Mylan)	N/A	120 dose
Sirdulpa 25mcg/dose/250mcg /dose inhaler (Mylan)	N/A	120 dose
Sodium chloride 0.9% nebuliser liquid 2.5ml unit dose vials	Use as directed	3 packs of 20 X 2.5ml ampoule
Soprobec 100mcg/dose inhaler (Glenmark Pharmaceuticals Europe Ltd)	N/A	200 dose
Soprobec 200mcg/dose inhaler (Glenmark Pharmaceuticals Europe Ltd)	N/A	200 dose
Soprobec 250mcg/dose inhaler (Glenmark Pharmaceuticals Europe Ltd)	N/A	200 dose
Soprobec 50mcg/dose inhaler (Glenmark Pharmaceuticals Europe Ltd)	N/A	200 dose
Spiolto Respimat 2.5mcg/2.5mcg/dose inhalation solution cartridge with device (Boehringer Ingelheim Ltd)	Inhale TWO doses once daily	60 dose
Spiolto Respimat 2.5mcg/2.5mcg/dose inhalation solution refill cartridge (Boehringer Ingelheim Ltd)	N/A	60 dose
Spivira Respimat 2.5mcg/dose inhalation solution refill cartridge with device (Boehringer Ingelheim Ltd)	N/A	60 dose
Spivira Respimat 2.5mcg/dose inhalation solution refill cartridge (Boehringer Ingelheim Ltd)	Two puffs once daily	1 Inhaler
Tregely Ellipta 92mcg/55mcg/22mcg/dose dry powder inhaler (GlaxoSmithKline UK Ltd)	Inhale 1 dose daily	30 dose
Trimbow 87mcg/5mcg/9mcg/dose inhaler (Chiesi Ltd)	Inhale 2 doses twice daily	1 Inhaler

Name	Dosage	Quantity
Ulitbro Breezhaler 85mcg/43mcg inhalation powder cartridge with device (Novartis Pharmaceuticals UK Ltd)	Inhale the contents of ONE capsule ONCE a day	30 capsule
Uniphyllin Continus 200mg tablets (Napp Pharmaceuticals Ltd)	N/A	56 tablet
Uniphyllin Continus 300mg tablets (Napp Pharmaceuticals Ltd)	N/A	56 tablet
Uniphyllin Continus 400mg tablets (Napp Pharmaceuticals Ltd)	N/A	56 tablet
Volumatic (GlaxoSmithKline UK Ltd)	USE as directed (wash the spacer regularly as directed)	1 device
Volumatic with paediatric mask (GlaxoSmithKline UK Ltd)	USE as directed (wash the spacer regularly as directed)	1 device

Chapter 4 - Central Nervous System

Name	Dosage	Quantity
Acamprosate 333mg gastro-resistant tablets	Take two tablets three times daily	168 tablet
Alzest 4.6mg/24hours transdermal patches	Apply once daily	30 patch
Alzest 9.5mg/24hours transdermal patches	Apply once daily	30 patch
Amitriptyline 10mg tablets	Take ONE at night	28 tablet
Amitriptyline 25mg tablets	Take ONE at night	28 tablet
Amitriptyline 50mg tablets	Take ONE at night	28 tablet
Betahistine 16mg tablets	Take one 3 times/day	84 tablet
Betahistine 8mg tablets	Take one three time daily	84 tablet
Bupeaze 35mcg/hr transdermal patches	Apply ONE patch every 96 hours	4 patch
Bupeaze 52.5mcg/hr transdermal patches	Apply ONE patch every 96 hours	4 patch
Bupeaze 70mcg/hr transdermal patches	Apply ONE patch every 96 hours	4 patch
Bunov 5mcg/hr transdermal patches (Glenmark Pharmaceuticals Europe Ltd)	Apply one patch every 7 days	4 patch
Bunov 10mcg/hr transdermal patches (Glenmark Pharmaceuticals Europe Ltd)	Apply one patch every 7 days	4 patch
Bunov 20mcg/hr transdermal patches (Glenmark Pharmaceuticals Europe Ltd)	Apply one patch every 7 days	4 patch
Butec 15mcg/hr transdermal patches (Qdem Pharmaceuticals Ltd)	Apply one patch every 7 days	4 patch
Camcolit 400 modified-release tablets (Essential Pharma Ltd)	N/A	28 tablet

Name	Dosage	Quantity
Carbamazepine 100mg tablets	N/A	84 tablet
Carbamazepine 200mg tablets	N/A	84 tablet
Carbamazepine 400mg tablets	N/A	56 tablet
Circadin MR 2mg tablets	Take as directed	21 tablet
Citalopram 10mg tablets	Take one daily	28 tablet
Citalopram 20mg tablets	Take one daily	28 tablet
Citalopram 40mg tablets	Take one daily	28 tablet
Clobazam 10mg/5ml oral suspension sugar free	N/A	150 millilitres
Co-beneldopa 12.5mg/50mg capsules	N/A	84 capsule
Co-beneldopa 12.5mg/50mg dispersible tablets sugar free	N/A	84 tablet
Co-beneldopa 25mg/100mg capsules	N/A	84 capsule
Co-beneldopa 25mg/100mg dispersible tablets sugar free	N/A	84 tablet
Co-beneldopa 25mg/100mg modified-release capsules	N/A	84 capsule
Co-beneldopa 50mg/200mg capsules	N/A	84 capsule
Co-careldopa 12.5mg/50mg tablets	N/A	84 tablet
Co-careldopa 25mg/100mg modified-release tablets	N/A	56 tablet
Co-careldopa 25mg/100mg tablets	N/A	84 tablet
Co-careldopa 25mg/250mg tablets	N/A	84 tablet
Co-careldopa 50mg/200mg modified-release tablets	N/A	56 tablet

Name	Dosage	Quantity
Co-codamol 30mg/500mg tablets	Take 1 or 2 tablets four times a day when required	100 tablet
Co-codamol 8mg/500mg tablets	Take 1 or 2 tablets four times a day when required	100 tablet
Codeine 15mg tablets	Take 1 or 2 tablets four times a day when required	100 tablet
Codeine 30mg tablets	Take 1 or 2 tablets four times a day when required	100 tablet
Co-dydramol 10mg/500mg tablets	Take 1 or 2 tablets four times a day when required	100 tablet
Cyclizine 50mg tablets	Take ONE tablet up to THREE times a day as required.	84 tablet
Diazepam 2mg tablets	Take ONE tablet three times a day when required for muscle spasm	14 tablet
Diazepam 2mg/5ml oral solution sugar free	N/A	100 ml
Domperidone 10mg tablets	take one 3 times/daily should be used at the lowest effective dose for the shortest possible duration (max. treatment duration should not normally exceed 5 days)	30 tablet
Donepezil 10mg tablets	Take one daily	28 tablet
Donepezil 5mg tablets	Take one daily	28 tablet
Epilim Chrono 200 tablets (Sanofi)	N/A	56 tablet
Epilim Chrono 300 tablets (Sanofi)	N/A	56 tablet
Epilim Chrono 500 tablets (Sanofi)	N/A	56 tablet
Fluoxetine 20mg capsules	Take one daily with or after food	30 capsule
Gabapentin 100mg capsules	N/A	100 capsule
Gabapentin 300mg capsules	N/A	100 capsule

Name	Dosage	Quantity
Gabapentin 400mg capsules	N/A	100 capsule
Gatalin XL 16mg capsules (Aspire Pharma Ltd)	Take one daily	28 capsule
Gatalin XL 24mg capsules (Aspire Pharma Ltd)	Take one daily	28 capsule
Gatalin XL 8mg capsules (Aspire Pharma Ltd)	Take one daily	28 capsule
Haloperidol 1.5mg tablets	N/A	28 tablet
Haloperidol 500microgram capsules	N/A	56 capsule
Haloperidol 5mg tablets	N/A	28 tablet
Haloperidol 5mg/1ml solution for injection ampoules	N/A	5 ampoule
Kemadrin 5mg tablets (Aspen Pharma Trading Ltd)	N/A	84 tablet
Lamotrigine 100mg tablets	Take one once daily	28 tablet
Lamotrigine 200mg tablets	Take one once daily	28 tablet
Lamotrigine 25mg tablets	Take one once daily	28 tablet
Lamotrigine 50mg tablets	Take one once daily	28 tablet
Levetiracetam 1g tablets	N/A	60 tablet
Levetiracetam 250mg tablets	N/A	60 tablet
Levetiracetam 500mg tablets	N/A	60 tablet
Levetiracetam 750mg tablets	N/A	60 tablet
Lithium carbonate 250mg (Essential Pharma Ltd)	N/A	28 tablet
Lofepramine 70mg tablets	Take one twice daily	56 tablet
Longtec 120mg modified-release tablets (Qdem Pharmaceuticals Ltd)	Take ONE tablet every 12 hours	56 tablet

Name	Dosage	Quantity
Marol 100mg modified-releases tablet (Teva UK Ltd)	Take one twice daily	56 tablet
Marol 150mg modified-releases tablet (Teva UK Ltd)	Take one twice daily	56 tablet
Marol 200mg modified-releases tablet (Teva UK Ltd)	Take one twice daily	56 tablet
Matrifen 100micrograms/hour transdermal patches (Teva UK Ltd)	Apply ONE patch every 72 hours (3 days)	5 patch
Matrifen 12micrograms/hour transdermal patches (Teva UK Ltd)	Apply ONE patch every 72 hours (3 days)	5 patch
Matrifen 25micrograms/hour transdermal patches (Teva UK Ltd)	Apply ONE patch every 72 hours (3 days)	5 patch
Matrifen 50micrograms/hour transdermal patches (Teva UK Ltd)	Apply ONE patch every 72 hours (3 days)	5 patch
Matrifen 75micrograms/hour transdermal patches (Teva UK Ltd)	Apply ONE patch every 72 hours (3 days)	5 patch
Memantine 10mg tablets	Take as directed	28 tablet
Memantine 20mg tablets	Take as directed	28 tablet
Metoclopramide 10mg tablets	Take ONE tablet three times a day	15 tablet
Mezolar matrix 100mcg/hr transdermal patch (Sandoz td)	Apply ONE patch every 72 hours (3 days)	5 patch
Mezolar matrix 12mcg/hr transdermal patch (Sandoz td)	Apply ONE patch every 72 hours (3 days)	5 patch
Mezolar matrix 25mcg/hr transdermal patch (Sandoz td)	Apply ONE patch every 72 hours (3 days)	5 patch
Mezolar matrix 37.5mcg/hr transdermal patch (Sandoz td)	Apply ONE patch every 72 hours (3 days)	5 patch

Name	Dosage	Quantity
Mezolar matrix 50mcg/hr transdermal patch (Sandoz td)	Apply ONE patch every 72 hours (3 days)	5 patch
Mezolar matrix 75mcg/hr transdermal patch (Sandoz td)	Apply ONE patch every 72 hours (3 days)	5 patch
Midazolam 10mg/2ml solution for injection ampoules	Use as directed	5 ampoules
Mirtazapine 15mg tablets	Take one tablet daily	28 tablet
Mirtazapine 30mg tablets	Take one daily	28 tablet
Mirtazapine 45mg tablets	Take one tablet daily	28 tablet
Morphine sulfate 10mg/5ml oral solution	Take as directed	100 ml
Olanzapine 10mg tablets	Take one once daily	28 tablet
Olanzapine 15mg tablets	Take one once daily	28 tablet
Olanzapine 20mg tablets	Take one tablet daily	28 tablet
Olanzapine 7.5mg tablets	Take one tablet daily	28 tablet
Orlistat 120mg capsules	Take one three times daily with meals	84 capsule
Oxeltra 10mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxeltra 15mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxeltra 20mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxeltra 30mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet

Name	Dosage	Quantity
Oxeltra 40mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxeltra 5mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxeltra 60mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxeltra 80mg modified-released tablets (Wockhardt UK Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 10mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 15mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 20mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 30mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 40mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 5mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 60mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet
Oxypro 80mg modified-released tablets (Ridge Pharma Ltd)	Take ONE every 12 hours	56 tablet

Name	Dosage	Quantity
Paracetamol 120mg/5ml oral suspension paediatric sugar free	(For post-immunisation pyrexia) Give 2.5ml as a single dose if required for temperature post immunisation. This may be repeated once after four to six hours if necessary.	100 ml
Paracetamol 120mg/5ml oral suspension paediatric sugar free	(For age 3 months to 6 months) Take a 2.5ml dose every four to six hours when required. Maximum of 4 doses in 24 hours.	100 ml
Paracetamol 120mg/5ml oral suspension paediatric sugar free	(For age 6 months to 2 years) Take a 5ml dose every four to six hours when required. Maximum of 4 doses in 24 hours.	100 ml
Paracetamol 120mg/5ml oral suspension paediatric sugar free	(For age 2 years to 4 years) Take a 7.5ml dose every four to six hours when required. Maximum of 4 doses in 24 hours.	100 ml
Paracetamol 120mg/5ml oral suspension paediatric sugar free	(For age 4 years to 6 years) Take a 10ml dose every four to six hours when required. Maximum of 4 doses in 24 hours	100 ml
Paracetamol 250mg/5ml oral suspension sugar free	(For age 10 to 12 years). Take a 10ml dose every four to six hours when required. Maximum of 4 doses in 24 hours.	200 ml
Paracetamol 250mg/5ml oral suspension sugar free	(For age 6 to 8 years). Take a 5ml dose every four to six hours when required. Maximum of 4 doses in 24 hours.	100 ml
Paracetamol 250mg/5ml oral suspension sugar free	(For age 8 to 10 years). Take a 7.5ml dose every four to six hours when required. Maximum of 4 doses in 24 hours.	200 ml

Name	Dosage	Quantity
Paracetamol 500mg tablets	Take ONE or TWO tablets FOUR times a day when required	100 tablet
Phenytoin sodium 100mg capsules (Flynn Pharma Ltd)	N/A	28 capsule
Phenytoin sodium 25mg capsules (Flynn Pharma Ltd)	N/A	28 capsule
Phenytoin sodium 50mg capsules (Flynn Pharma Ltd)	N/A	28 capsule
Pizotifen 1.5mg tablets	Take one at night	28 tablet
Pizotifen 500microgram tablets	N/A	56 tablet
Priadel 200mg modified-release tablets (Sanofi)	N/A	28 tablet
Priadel 400mg modified-release tablets (Sanofi)	N/A	28 tablet
Prochlorperazine 3mg buccal tablets	Take 1 or 2 tablets TWICE a day.	50 tablet
Prochlorperazine 5mg tablets	One three times daily	84 tablet
Procyclidine 5mg tablets	Take one tablet three times daily	84 tablet
Promethazine 10mg tablets	Take as directed	56 tablet
Promethazine 25mg tablets	Take as directed	56 tablet
Quetiapine 100mg tablets	N/A	56 tablet
Quetiapine 150mg tablets	N/A	56 tablet
Quetiapine 200mg tablets	N/A	56 tablet
Quetiapine 25mg tablets	N/A	56 tablet
Quetiapine 300mg tablets	N/A	56 tablet
Risperidone 1mg tablets	Take one twice daily	60 tablet

Name	Dosage	Quantity
Risperidone 2mg tablets	Take one twice daily	60 tablet
Risperidone 3mg tablets	Take one twice daily	60 tablet
Risperidone 4mg tablets	Take one twice daily	60 tablet
Risperidone 500microgram tablets	Take one twice daily	60 tablet
Ropinirole 1mg tablets	Take as directed	84 tablet
Ropinirole 250mcg tablets	Take as directed	12 tablet
Ropinirole 2mg tablets	Take as directed	28 tablet
Ropinirole 500mcg tablets	Take as directed	28 tablet
Ropinirole 5mg tablets	Take as directed	28 tablet
Sertraline 100mg tablets	Take one tablet daily	28 tablet
Sertraline 50mg tablets	Take one tablet daily	28 tablet
Shortec 10mg capsules (Qdem Pharmaceuticals)	Take ONE capsule every 4 to 6 hours as needed for pain	56 capsule
Shortec 20mg capsules (Qdem Pharmaceuticals)	Take ONE capsule every 4 to 6 hours as needed for pain	56 capsule
Shortec 5mg capsules (Qdem Pharmaceuticals)	Take ONE capsule every 4 to 6 hours as needed for pain	56 capsule
Sodium valproate 100mg tablets	N/A	100 tablet
Sodium valproate 200mg gastro-resistant tablets	N/A	100 tablet
Sodium valproate 500mg gastro-resistant tablets	N/A	100 tablet
Sondate XL 150mg tablets (Teva UK Ltd)	N/A	28 tablet
Sondate XL 200mg tablets (Teva UK Ltd)	N/A	28 tablet

Name	Dosage	Quantity
Sondate XL 300mg tablets (Teva UK Ltd)	N/A	28 tablet
Sondate XL 400mg tablets (Teva UK Ltd)	N/A	28 tablet
Stanek 100mg/25mg/200mg tablets (Teva)	N/A	N/A
Stanek 125mg/31.25mg/200mg tablets (Teva)	N/A	N/A
Stanek 150mg/37.5mg/200mg tablets (Teva)	N/A	N/A
Stanek 175mg/43.75mg/200mg tablets (Teva)	N/A	N/A
Stanek 200mg/50mg/200mg tablets (Teva)	N/A	N/A
Stanek 50mg/12.5mg/200mg tablets (Teva)	N/A	N/A
Stanek 75mg/18.75mg/200mg tablets (Teva)	N/A	N/A
Sumatriptan 100mg tablets	Take one as directed	6 tablet
Sumatriptan 50mg tablets	Take one as directed	6 tablet
Tegretol Prolonged Release 200mg tablets (Novartis Pharmaceuticals UK Ltd)	1 Twice Daily	56 tablet
Tegretol Prolonged Release 400mg tablets (Novartis Pharmaceuticals UK Ltd)	1 Twice Daily	56 tablet
Topiramate 100mg tablets	N/A	60 tablet
Topiramate 25mg tablets	N/A	60 tablet
Topiramate 50mg tablets	N/A	60 tablet
Tramadol 50mg capsules	Take 1 or 2 four times daily when required	100 capsule
Varenicline 1mg tablets	Take one twice daily	28 tablet
Varenicline 1mg tablets and Varenicline 500microgram tablets	Use as directed	25 tablet

Name	Dosage	Quantity
Venlafaxine 150mg modified-release capsules	Take one daily	28 capsule
Vencarm 225mg modified-release capsules (Aspire Pharma Ltd)	Take one daily	28 capsule
Venlafaxine 37.5mg tablets	Take one twice daily	56 tablet
Venlafaxine 75mg modified-release capsules	Take one daily	28 capsule
Venlafaxine 75mg tablets	Take one tablet twice daily	56 tablet
Zapain 30/500mg (AMCo)	Take 1 or 2 tablets four times a day when required	100 tablet
Zomorph 100mg modified-release capsules (Ethypharm UK Ltd)	Take one every 12 hrs	60 capsule
Zomorph 10mg modified-release capsules (Ethypharm UK Ltd)	Take one every 12 hrs	60 capsule
Zomorph 200mg modified-release capsules (Ethypharm UK Ltd)	Take one every 12 hrs	60 capsule
Zomorph 30mg modified-release capsules (Ethypharm UK Ltd)	Take one every 12 hrs	60 capsule
Zomorph 60mg modified-release capsules (Ethypharm UK Ltd)	Take one every 12 hrs	60 capsule
Zopiclone 3.75mg tablets	Take one at night (Short-term USE only)	14 tablet
Zopiclone 7.5mg tablets	Take one at night (Short-term USE only)	14 tablet

Chapter 5 – Infections

Name	Dosage	Quantity	Course Length
Aciclovir 400mg tablets	(For 5 day course) take one three times a day	15 tablet	5 days
Aciclovir 400mg tablets	(For 5 day course) take one twice a day	10 tablet	5 days
Aciclovir 800mg tablets	(For 2 day course) take one three times a day	6 tablet	2 days
Aciclovir 800mg tablets	(For 5 day course) Take one 5 times/day	35 tablet	7 days
Amoxicillin 125mg/5ml oral suspension sugar free	(For age 1 month to 11 months) Take 1x5ml dose 3 times/day	100 millilitres	Variable
Amoxicillin 250mg/5ml oral suspension sugar free	(For age 5 years to 17 years) Take a 10ml dose THREE times a day.	200 millilitres	Variable
Amoxicillin 250mg/5ml oral suspension sugar free	(For age 1 year to 4 years) Take a 5ml dose THREE times a day.	100 millilitres	Variable
Amoxicillin 500mg capsules	(For 7 day course) Take two twice a day.	28 capsule	7 days
Amoxicillin 500mg capsules	(For 7 day course) Take one 3 times/day.	21 capsule	7 days
Amoxicillin 500mg capsules	(For 5 day course) Take one 3 times/day.	15 capsule	5 days
Amoxicillin 500mg capsules	(For 21 day course) take two capsules 3 times a day	126 capsule	21 days
Azithromycin 500mg tablets	Take two tablets immediately then one daily for 2 days *may not be suitable for patients with a nut or soya allergy*	4 tablet	3 days

Name	Dosage	Quantity	Course Length
Azithromycin 250mg tablets	Take ONE three times a week *may not be suitable for patients with a nut or soya allergy*	12 tablet	Variable
Cefalexin 500mg capsules	(For 7 day course) Take one twice a day.	14 capsule	7 days
Cefalexin 500mg capsules	Take one three times a day	21 capsule	7 days
Ciprofloxacin 500mg tablets	(14 day course and for known susceptibility) take one twice daily	28 tablet	14 days
Ciprofloxacin 500mg tablets	(For 10 daysday course and for known susceptibility). Take ONE tablet TWICE a day.	20 tablet	10 days
Ciprofloxacin 500mg tablets	(For 7 day course and for known susceptibility) take one twice daily	14 tablet	7 days
Clarithromycin 125mg/5ml oral suspension	(For age 1 year to 11 years) prescribe by weight or see current BNF	70 millilitres	7 days
Clarithromycin 250mg tablets	(For 7 day course) Take one every 12 hrs	14 tablet	7 days
Clarithromycin 250mg tablets	(For 5 day course) Take one every 12 hrs	10 tablet	5 days
Clarithromycin 250mg tablets	(For age 12 years to 17 years 5 day course) take one every 12 hrs	10 tablet	5 days
Clarithromycin 250mg/5ml oral suspension	Take a 5ml dose TWICE a day.	70 millilitres	7 days
Clarithromycin 500mg tablets	(For 10 daysday course) take one twice a day (every 12 hrs)	20 tablet	10 days
Clarithromycin 500mg tablets	(For 7 day course) Take one every 12 hrs	14 tablet	7 days
Clarithromycin 500mg tablets	(For 5 day course) Take one every 12 hrs	10 tablet	5 days

Name	Dosage	Quantity	Course Length
Co-Amoxiclav 125mg/31mg/5ml oral suspension sugar free	(For age 1 month to 5 years) prescribe by weight - see current BNF	100 millilitres	Variable
Co-amoxiclav 250mg/125mg tablets	(For 7 day course) Take one 3 times/day	21 tablet	7 days
Co-amoxiclav 250mg/125mg tablets	(For 5 day course) Take one 3 times/day	15 tablet	5 days
Co-Amoxiclav 250mg/62mg/5ml oral suspension sugar free	(For 6 years to 11 years) take one 5ml spoonful three times a day	100 millilitres	Variable
Co-amoxiclav 500mg/125mg tablets	(For 7 day course) Take one 3 times/day	21 tablet	7 days
Co-amoxiclav 500mg/125mg tablets	(For 5 day course) Take one 3 times/day	15 tablet	5 days
Doxycycline 100mg capsules	(For 7 day course) two now then one daily	8 capsule	7 days
Doxycycline 100mg capsules	(For 5 day course) two now then one daily	6 capsule	5 days
Doxycycline 100mg capsules	(For 21 day course) take one capsules twice a day	42 capsule	21 days
Doxycycline 100mg capsules	(For 6 week course) Take one daily	42 capsule	42 days
Doxycycline 100mg capsules	(For 10 daysday course) one twice a day	20 capsule	10 days
Doxycycline 100mg capsules	(For 7 day course) one twice a day	14 capsule	7 days
Erythromycin E/C 250mg tablets	(For 10 daysday course) Take two 4 times/day	80 tablet	10 days
Erythromycin E/C 250mg tablets	(For 10 daysday course) Take one 4 times/day	40 tablet	10 days
Erythromycin E/C 250mg tablets	(5 day course) Take two 4 times/day	40 tablet	5 days
Erythromycin E/C 250mg tablets	(5 day course) Take one 4 times/day	20 tablet	5 days
Erythromycin ethyl succinate 125mg/5ml oral suspension sugar free	(For 1 month to 1 year) take one 5ml spoonful four times a day	100 millilitres	Variable

Name	Dosage	Quantity	Course Length
Erythromycin ethyl succinate 250mg/5ml oral suspension sugar free	(For 2 years to 7 year) take one 5ml spoonful four times a day	100 millilitres	Variable
Erythromycin ethyl succinate 250mg/5ml oral suspension sugar free	(For 8 years to 17 year) Take one 5ml spoonful four times a day	100 millilitres	Variable
Erythromycin ethyl succinate 500mg/5ml oral suspension sugar free	(For 8 years to 17 year) Take one 5ml spoonful four times a day	140 millilitres	Variable
Flucloxacillin 250mg capsules	(For 7 day course) Take one 4 times/day	28 capsule	7 days
Flucloxacillin 500mg capsules	(For 10 daysday course) Take one 4 times/day	40 capsule	10 days
Flucloxacillin 500mg capsules	(For 7 day course) Take one 4 times/day	28 capsule	7 days
Fluconazole 150mg capsules	Take one daily	1 capsule	1 day
Fluconazole 50mg capsules	Take one daily	7 capsule	7 days
Fluconazole 50mg capsules	Take two daily for 7 days	14 capsule	7 days
Itraconazole 100mg capsules	(For toe nail treatment) Week 1 - take TWO twice a day, no treatment weeks 2-4, week 5 take TWO twice a day, no treament weeks 6-8, week 9 take TWO twice a day then stop	84 capsule	84 days
Itraconazole 100mg capsules	(For finger nail treatment) Week 1 - take TWO twice a day, no treatment weeks 2-4, week 5 take TWO twice a day then stop	56 capsule	56 days
Metronidazole 400mg tablets	Take ONE TWICE daily	14 tablet	7 days
Metronidazole 400mg tablets	Take FIVE tablets as a SINGLE dose.	5 tablet	1 day
Metronidazole 400mg tablets	Take ONE tablet THREE times a day.	21 tablet	7 days

Name	Dosage	Quantity	Course Length
Metronidazole 400mg tablets	(For 10 daysday course). Take ONE tablet three times a day.	30 tablet	10 days
Metronidazole 400mg tablets	(For 5 day course). Take ONE tablet twice a day.	10 tablet	5 days
Nitrofurantoin 100mg modified released capsules	(For 3 day course). Take ONE twice a day.	6 capsule	3 days
Nitrofurantoin 100mg modified released capsules	(For 7 day course) Take one twice a day.	14 capsule	7 days
Nystatin 100,000units/ml oral suspension (ready mixed)	1ml four times a day	30 millilitres	7 days
Ofloxacin 200mg tablets	Take ONE tablet TWICE a day.	28 tablet	14 days
Oxytetracycline 250mg tablets	Take ONE tablet FOUR times a day.	40 tablet	10 days
Phenoxymethylpenicillin 125mg/5ml oral solution	Take a 5ml dose FOUR times a day.	200 millilitres	10 days
Phenoxymethylpenicillin 250mg tablets	(10 daysday course) Take ONE tablet FOUR times a day.	40 tablet	10 days
Phenoxymethylpenicillin 250mg tablets	(10 daysday course) Take TWO tablets FOUR times a day.	80 tablet	10 days
Phenoxymethylpenicillin 250mg tablets	(5 day course) Take TWO tablets FOUR times a day.	20 tablet	5 days
Phenoxymethylpenicillin 250mg/5ml oral solution	Take a 5ml dose FOUR times a day.	200 millilitres	10 days
Pivmecillinam 200mg tablets	(For 3 day course) Take TWO tablets immediately then ONE THREE times a day.	10 tablet	3 days

Name	Dosage	Quantity	Course Length
Terbinafine 250mg tablets	(For finger nail - 6 week treatment) take one daily	28 tablet	42 days
Terbinafine 250mg tablets	Take one daily.	28 tablet	28 days
Tetracycline 250mg tablets	(For 6 week course) Take two twice a day	168 tablet	42 days
Tetracycline 250mg tablets	(For 7 day course) take two four time a day	56 tablet	7 days
Trimethoprim 200mg tablets	(For 3 day course). Take one twice daily	6 tablet	3 days
Trimethoprim 200mg tablets	(For 12 years to 15 years 3 day course). Take one twice daily	6 tablet	3 days
Trimethoprim 200mg tablets	(For 14 day course) take one twice daily	28 tablet	14 days
Trimethoprim 200mg tablets	(For 7 day course). Take ONE tablet TWICE a day.	14 tablet	7 days
Trimethoprim 50mg/5ml oral suspension sugar free	(Children aged 6 months to 6 years). Take a 5ml dose TWICE a day for THREE days.	30 millilitres	3 days
Trimethoprim 50mg/5ml oral suspension sugar free	(Children aged 6 to 12 years). Take a 10ml dose TWICE a day for THREE days.	60 millilitres	3 days
Trimethoprim 50mg/5ml oral suspension sugar free	(Infants 3 to 5 months) Take HALF a 5ml spoonful (2.5mls) twice a day for 3 days	30 millilitres	3 days

Chapter 6 - Endocrine System

Name	Dosage	Quantity
Adcortyl injection 10mg/ml	Use as directed	1 ampoule
Alogliptin 12.5mg tablets	Take ONE tablet daily.	28 tablet
Alogliptin 25mg tablets	Take ONE tablet daily.	28 tablet
Alogliptin 6.25mg tablets	Take ONE tablet daily.	28 tablet
Alendronic acid 70mg tablets	Take ONE tablet WEEKLY, on the same day each week.	4 tablet
BD Viva hypodermic insulin needles for pre- filled/reusable pen injectors screw 4mm/32gauge (Becton, Dickson UK Ltd)	Use as directed	90 needle
BD Viva hypodermic insulin needles for pre- filled/reusable pen injectors screw 5mm/31gauge (Becton, Dickson UK Ltd)	Use as directed	90 needle
BD Viva hypodermic insulin needles for pre- filled/reusable pen injectors screw 6mm/31gauge (Becton, Dickson UK Ltd)	Use as directed	90 needle
BD Viva hypodermic insulin needles for pre- filled/reusable pen injectors screw 8mm/31gauge (Becton, Dickson UK Ltd)	Use as directed	90 needle
Canagliflozin 100mg tablets	Take one daily	30 tablet
Canagliflozin 300mg tablets	Take one daily	31 tablet
Carbimazole 5mg tablets	To be taken as directed by the specialist	28 tablet
Conjugated oestrogens 1.25mg tablets	Take one daily	84 tablet

Name	Dosage	Quantity
Contour test strips	Use as directed	50 strips
Dapagliflozin 10mg tablets	Take one daily	28 tablet
Dapagliflozin 5mg tablets	Take one daily	28 tablet
Dexamethasone 2mg tablets	N/A	50 tablet
Dexamethasone 500microgram tablets	N/A	28 tablet
Elleste Duet 1mg tablets (Meda Pharmaceuticals Ltd)	Take as directed.	84 tablet
Elleste Duet 2mg tablets (Meda Pharmaceuticals Ltd)	Take as directed.	84 tablet
Elleste Solo 1mg tablets (Meda Pharmaceuticals Ltd)	Take one daily	84 tablet
Elleste Solo 2mg tablets (Meda Pharmaceuticals Ltd)	Take one daily	84 tablet
Empagliflozin 10mg tablets	Take one daily	28 tablet
Empagliflozin 25mg tablets	Take one daily	29 tablet
Evorel 100 patches (Janssen-Cilag Ltd)	Apply ONE patch twice weekly.	8 patch
Evorel 25 patches (Janssen-Cilag Ltd)	Apply ONE patch twice weekly.	8 patch
Evorel 50 patches (Janssen-Cilag Ltd)	Apply ONE patch twice weekly.	8 patch
Evorel 75 patches (Janssen-Cilag Ltd)	Apply ONE patch twice weekly.	8 patch
Evorel Conti patches (Janssen-Cilag Ltd)	Apply ONE patch twice weekly.	8 patch
Evorel Sequi patches (Janssen-Cilag Ltd)	Apply as directed.	8 patch
Femoston 1/10mg tablets (Abbott Healthcare Products Ltd)	Take as directed.	84 tablet
Femoston 2/10mg tablets (Abbott Healthcare Products Ltd)	Take as directed.	84 tablet

Name	Dosage	Quantity
Femoston-conti 0.5mg/2.5mg tablets (Abbott Healthcare Products Ltd)	Take one daily	84 tablet
Femoston-conti 1mg/5mg tablets (Abbott Healthcare Products Ltd)	Take one daily	84 tablet
Gliclazide 80mg tablets	N/A	56 tablet
Glimepiride 1mg tablets	Take ONE in the MORNING with food	30 tablet
Glimepiride 2mg tablets	Take ONE in the MORNING with food	30 tablet
Glimepiride 3mg tablets	Take ONE in the MORNING with food	30 tablet
Glimepiride 4mg tablets	Take ONE in the morning with food	30 tablet
GlucoMen aero senor testing strips	Use as directed	50 strips
GlucoRx lancets 0.31mm/30gauge (Disposable Medical Equipment Ltd)	USE As directed	200 lancet
GlucoRx Nexus testing strips (Disposable Medical Equipment Ltd)	USE As directed	50 strips
Kliofem tablets (Novo Nordisk Ltd)	Take one daily	84 tablet
Kliovance tablets (Novo Nordisk Ltd)	Take one daily	84 tablet
Levothyroxine sodium 100microgram tablets	Take one each morning	28 tablet
Levothyroxine sodium 100micrograms/5ml oral solution sugar free	Take 5ml ONCE a day	150 millilitres
Levothyroxine sodium 25microgram tablets	Take one each morning	28 tablet
Levothyroxine sodium 25micrograms/5ml oral solution sugar free	Take 5ml ONCE a day	150 millilitres
Levothyroxine sodium 50microgram tablets	Take one each morning	28 tablet

Name	Dosage	Quantity
Levothyroxine sodium 50micrograms/5ml oral solution sugar free	Take 5ml ONCE a day	150 millilitres
Linagliptin 5mg tablets	Take ONE tablet daily.	28 tablet
Metformin 500mg tablets modified release tablets	N/A	56 tablet
Metformin 1g tablets modified release tablet	N/A	56 tablet
Metformin 500mg tablets	N/A	28 tablet
Metformin 850mg tablets	Take one twice daily	56 tablet
Norethisterone 5mg tablets	Take ONE tablet THREE times a day for 10 days.	30 tablet
Norethisterone 5mg tablets	For postponement of menstruation, Take ONE tablet THREE times a day starting 3 days before expected onset.	56 tablet
NovoMix 30 FlexPen 100units/ml suspension for injection 3ml pre-filled pen (Novo Nordisk Ltd)	USE as directed	5 pre-filled disposable injection
NovoMix 30 Penfill 100units/ml suspension for injection 3ml cartridges (Novo Nordisk Ltd)	USE as directed	5 cartridge
NovoRapid 100units/ml solution for injection 10ml vials (Novo Nordisk Ltd)	USE as directed	10 millilitres
NovoRapid FlexPen 100units/ml solution for injection 3ml pre-filled pen (Novo Nordisk Ltd)	USE as directed	5 pre-filled disposable injection
NovoRapid Penfill 100units/ml solution for injection 3ml cartridges (Novo Nordisk Ltd)	USE as directed	5 cartridge
Ozempic 0.25mg/0.19ml solution for injection 1.5ml pre-filled pens (Novo Nordisk Ltd)	Use WEEKLY as directed	1 pre filled disposable injection

Name	Dosage	Quantity
Ozempic 0.5mg/0.37ml solution for injection 1.5ml pre-filled pens (Novo Nordisk Ltd)	Use WEEKLY as directed	1 pre filled disposable injection
Ozempic 1mg/0.74ml solution for injection 3ml pre- filled pens (Novo Nordisk Ltd)	Use WEEKLY as directed	1 pre filled disposable injection
Oestrogel Pump-Pack 0.06% gel (Besins Healthcare (UK) Ltd)	Apply as directed ONCE daily.	80 gram
Premarin 0.625mg tablets (Pfizer Ltd)	Take one daily	84 tablet
Premarin 1.25mg tablets (Pfizer Ltd)	Take one daily	84 tablet
Premique Low Dose 0.3mg/1.5mg modified-release tablets (Pfizer Ltd)	Take ONE tablet DAILY.	84 tablet
Risedronate sodium 35mg tablets	Take one weekly on the same day each week	4 tablet
Sukkarto 750mg modified release tablets (Morningside Healthcare Ltd)	Take as directed by your doctor	28 tablet
Sukkarto 1000mg modified release tablets (Morningside Healthcare Ltd)	Take as directed by your doctor	28 tablet
Tibolone 2.5mg tablets	Take one daily	28 tablet
TriCare hypodermic insulin needles for pre- filled/reusable pen injectors screw 4mm/32gauge (Owen Mumford Ltd)	Use as directed	100 needle
TriCare hypodermic insulin needles for pre- filled/reusable pen injectors screw 5mm/31gauge (Owen Mumford Ltd)	Use as directed	100 needle
TriCare hypodermic insulin needles for pre- filled/reusable pen injectors screw 6mm/31gauge (Owen Mumford Ltd)	Use as directed	100 needle

Name	Dosage	Quantity
TriCare hypodermic insulin needles for pre- filled/reusable pen injectors screw 8mm/31gauge (Owen Mumford Ltd)	Use as directed	100 needle
Victoza 6mg/ml solution for injection 3ml pre filled pens (Novo Nordisk Ltd)	Use as directed	2 filled disposable injection

Chapter 7 - Ob	stetrics, Gynaecolog	gy & Urinary Tra	ct Disorders
----------------	----------------------	------------------	--------------

Name	Dosage	Quantity
Cilique 250microgram/35microgram tablets (Consilient Health Ltd)	Take as directed by the manufacturers leaflet	63 tablet
Clotrimazole 10% vaginal cream	USE at night	5 gram
Clotrimazole 100mg pessaries	Insert one pessary into the vagina at night for 6 nights.	6 pessary
Clotrimazole 2% cream	Apply 2-3 times/day	20 gram
Clotrimazole 500mg pessaries	Insert one into the vagina at night	1 pessary
Clotrimazole 500mg pessary and Clotrimazole 2% cream	Insert 1 pessary at night as a single dose. Apply cream to affected area 2 to 3 times a day.	1 pack
Depo-Provera 150mg/1ml suspension for injection pre- filled syringes (Pfizer Ltd)	150mg by deep im inj during first 5 days of cycle. Repeat at 12 week intervals.	1 pre-filled disposable injection
Desogestrel 75mcg tablets	Take one daily *may not be suitable for patients with a nut or soya allergy*	84 tablet
EllaOne	Take one as directed	1 tablet
Estriol 0.1% cream	Apply as directed.	15 gram
Finasteride 5mg tablets	Take one daily	28 tablet
Gedarel 20microgram/150microgram tablets (Consilient Health Ltd)	Take one as directed	63 tablet
Gedarel 30microgram/150microgram tablets (Consilient Health Ltd)	Take one daily	63 tablet
Lucette 0.03mg/3mg tablets (Consilient Health Ltd)	Take one as directed.	63 tablet

Name	Dosage	Quantity
Medroxyprogesterone 5mg tablets	N/A	28 tablet
Medroxyprogesterone 10mg tablets	N/A	90 tablet
Miconazole 2% vaginal cream	Insert 5g applicatorful TWICE a day for 7 days. WARNING: Do not use when taking with warfarin	78 gram
Microgynon 30 ED tablets (Bayer Plc)	Take one daily	84 tablet
Millinette 20microgram/75microgram tablets (Consilient Health Ltd)	Take one as directed in manufacturer's leaflet	63 tablet
Millinette 30microgram/75microgram tablets (Consilient Health Ltd)	Take one as directed in manufacturer's leaflet.	63 tablet
Mirabegron 25mg modified-release tablets	Take one daily	30 tablet
Mirabegron 50mg modified-release tablets	Take one daily	30 tablet
Mirena 20micrograms/24hours intrauterine device (Bayer Plc)	USE as directed	1 device
Neditol XL 4mg capsules	Take ONE daily	28 capsule
Nexplanon 68mg implant (Merck Sharp & Dohme Ltd)	USE as directed	1 implant
Norgeston 30mcg tablets (Bayer Plc)	Take one daily	84 tablet
Noriday 350mcg	Take one daily	84 tablet
Oxybutynin 2.5mg/5ml oral solution	Take one as directed	150 ml
Rigevidon tablets (Consilient Health Ltd)	Take one as directed	63 tablet
Sildenafil 100mg tablets	Use as directed	4 tablet
Sildenafil 25mg tablets	Use as directed	4 tablet

Name	Dosage	Quantity
Sildenafil 50mg tablets	Use as directed	4 tablet
Tadalafil 10mg tablets	Take as directed by your doctor	4 tablet
Tadalafil 20mg tablets	Take as directed by your doctor	4 tablet
Tadalafil 5mg tablets	Take ONE tablet once a day	28 tablet
Tamsulosin 400mcg modified released capsules	Take ONE daily	30 capsule
Tolterodine 1mg tablets	Take one twice daily	56 tablet
Tolterodine 2mg tablets	Take one twice daily	56 tablet
Trospium chloride 20mg tablets	Take one twice daily	56 tablet
TriRegol tablets (Consilient Health Ltd)	Take one as directed	63 tablet
Upostelle (levonorgestrel) (Consilient Health Ltd)	Take one as directed	1 tablet
Utrogestan 100 mg (Besins Healthcare UK(Ltd))	Take as directed.	30 capsule
Vagifem 10mg pessaries (Novo Nordisk Ltd)	N/A	24 pessary

Chapter 8 - Malignant Disease and Immunosuppression

Name	Dosage	Quantity
Adoport 0.5mg capsules (Sandoz Ltd)	WARNING: Maintain patients on same brand	56 capsule
Adoport 1mg capsules (Sandoz Ltd)	WARNING: Maintain patients on same brand	56 capsule
Adoport 5mg capsules (Sandoz Ltd)	WARNING: Maintain patients on same brand	56 capsule
Advagraf 0.5mg modified-release capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	28 capsule
Advagraf 1mg modified-release capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	28 capsule
Advagraf 3mg modified-release capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	28 capsule
Advagraf 5mg modified-release capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	28 capsule
Anastrozole 1mg tablets	Take one daily	28 tablet
Azathioprine 25mg tablets	N/A	28 tablet
Azathioprine 50mg tablets	N/A	56 tablet
Bicalutamide 150mg tablets	Take ONE tablet DAILY.	28 tablet
Bicalutamide 50mg tablets	Take ONE tablet DAILY.	28 tablet
Capexion 0.5mg capsules (Mylan)	WARNING: Maintain patients on same brand	56 capsule
CellCept 250mg capsules (Roche Products Ltd)	WARNING: Maintain patients on same product.	100 capsule
CellCept 500mg tablets (Roche Products Ltd)	WARNING: Maintain patients on same product.	50 tablet
Exemestane 25mg tablets	Take one once daily	30 tablet
Goserelin 10.8mg implant pre-filled syringes	USE as directed	1 implant

Goserelin 3.6mg implant pre-filled syringes	USE as directed	1 implant
Leuprorelin 11.25mg powder and solvent for suspension for injection pre-filled syringes	USE as directed	1 pack of 1 dual chambered syringe
Modigraf 0.2mg granules sachets (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand	56 sachet
Modigraf 1mg granules sachets (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand	56 sachet
Mycophenolate mofetil 250mg capsules	WARNING: Maintain patients on same product	100 capsule
Mycophenolate mofetil 500mg tablets	WARNING: Maintain patients on same product	50 tablet
Neoral 100mg capsules (Novartis Pharmaceuticals UK Ltd)	N/A	30 capsule
Neoral 10mg capsules (Novartis Pharmaceuticals UK Ltd)	N/A	60 capsule
Neoral 25mg capsules (Novartis Pharmaceuticals UK Ltd)	N/A	30 capsule
Neoral 50mg capsules (Novartis Pharmaceuticals UK Ltd)	N/A	30 capsule
Prograf 1mg capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	56 capsule
Prograf 500microgram capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	56 capsule
Prograf 5mg capsules (Astellas Pharma Ltd)	WARNING: Maintain patients on same brand.	56 capsule
Tamoxifen 10mg tablets	Take one tablet daily	28 tablet
Tamoxifen 20mg tablets	Take one tablet daily	28 tablet
Tamsulosin 400microgram modified-release capsules	Take one daily	30 capsule

Chapter 9 - Nutrition and Blood

Name	Dosage	Quantity
Accrete D3 once a day 1000mg/800unit chewable tablets (Internis Pharmaceuticals Ltd)	Take ONE daily	28 tablet
Adcal-D3 750mg/200unit caplets (ProStrakan Ltd)	Take TWO caplets TWICE a day.	112 tablet
Calci-D	Take one daily	28 tablet
Dioralyte oral powder sachets	Take one As needed	1 pack of 6 sachet(s) mixed flavours
Ferrous fumarate 210mg tablets	Take one 3 times/day	84 tablet
Folic acid 400microgram tablets	Take one daily	28 tablet
Folic acid 5mg tablets	Take one daily	28 tablet
Hydroxocobalamin 1mg/1ml solution for injection ampoules	USE as directed every 12 weeks	1 ampoule
InVita D3 25,000units/1ml oral solution (Consilient Health Ltd)	(Adults treatment dose). Take the contents of TWO ampoules every week for a total of 6 weeks.	12 ampoule
InVita D3 25,000units/1ml oral solution (Consilient Health Ltd)	(Children treatment dose). Take the contents of ONE ampoule once every 2 weeks for a total of 6 weeks.	3 ampoule
InVita D3 50,000units capsules (Consilient Health Ltd)	Take ONE capsule every week for 6 weeks	6 capsule
InVita D3 50,000units/1ml oral solution (Consilient Health Ltd)	(Adults treatment dose). Take the contents of ONE ampoules every week for a total of 6 weeks.	12 ampoule
Sodium feredetate 190mg/5ml oral solution sugar free	Prescriber to add dose according to weight as advised by BNF	300 ml
Thiamine 100mg tablets	Take ONE tablet THREE times a day.	84 tablet

Chapter 10 - Musculoskeletal and Joint Disease

Name	Dosage	Quantity
Adcortyl Intra-articular / Intradermal 10mg/1ml suspension for injection ampoules (Bristol-Myers Squibb Pharmaceuticals Ltd)	Use as directed	1 ampoule
Allopurinol 100mg tablets	Take ONE daily	28 tablet
Allopurinol 300mg tablets	Take one daily	28 tablet
Baclofen 10mg tablets	Take one 3 times/day	84 tablet
Capsaicin 0.075% cream	Apply sparingly four times daily (not more often than every 4 hours)	45 gram
Colchicine 500microgram tablets	Acute gout, Take ONE tablet 2-4 times daily until symptoms relieved. Maximum of 6mg (12 tablets) per course. Course not to be repeated within 3 days	12 tablet
Depo-Medrone 40mg/1ml suspension for injection vials (Pfizer Ltd)	Use as directed	1 vial
Depo-Medrone 80mg/2ml suspension for injection vials (Pfizer Ltd)	Use as directed	1 vial
Depo-Medrone with Lidocaine suspension for injection 1ml vials (Pfizer Ltd)	Use as directed	1 vial
Depo-Medrone with Lidocaine suspension for injection 2ml vials (Pfizer Ltd)	Use as directed	1 vial
Ibuprofen 100mg/5ml oral suspension sugar free	a. (Children aged 3 to 12 months (for pain) Take a 2.5ml dose three times a day when required.	100 ml
Ibuprofen 100mg/5ml oral suspension sugar free	b. (For children aged 1 to 4 years (for pain) Take a 5ml dose three times a day when required.	200 ml

Name	Dosage	Quantity
Ibuprofen 100mg/5ml oral suspension sugar free	c. (For children aged 4 to 7 years (for pain) Take a 7.5ml dose three times a day when required.	300 ml
Ibuprofen 100mg/5ml oral suspension sugar free	d. (For children aged 7 to 10 years (for pain) Take a 10ml dose three times a day when required.	300 ml
Ibuprofen 100mg/5ml oral suspension sugar free	e. (For children aged 10 to 12 years (for pain) Take a 15ml dose three times a day when required.	500 ml
Ibuprofen 200mg tablets	Take ONE tablet THREE times a day when required.	42 tablet
Ibuprofen 400mg tablets	Take one 3 times/day when required.	42 tablet
Ibuprofen 5% gel	Apply up to three times a day as required.	50 gram
Meloxicam 15mg	Take one tablet daily when required	30 tablet
Meloxicam 7.5mg	Take one tablet daily when required	30 tablet
Naproxen 250mg tablets	Take one 3 times/day when required.	42 tablet
Naproxen 500mg tablets	Take one twice daily when required.	28 tablet
Quinine sulfate 200mg tablets	Take ONE tablet at NIGHT when required.	28 tablet

Chapter 11 – Eye

Name	Dosage	Quantity
Bimatoprost 100micrograms/ml eye drops	Apply one drop to the affected eye(s) once daily, preferably in the evening.	3 millilitres
Blink Intensive Tears 0.2% eye drops (AMO UK Ltd)	Use as directed	10 millilitres
Blink Intensive Tears 0.2% eye drops 0.4mls unit dose (AMO UK Ltd)	Use as directed	20 unit dose
Carbomer '980' 0.2% eye drops	One drop 3-4 times/day	10 grams
Cellusan 1% eye drops 0.4ml unit dose preservative free (Farmigea S.p.A)	Use as directed	10 millilitres
Cellusan 1% eye drops preservative free (Farmigea S.p.A)	Use as directed	30 unit dose
Chloramphenicol 0.5% eye drops	ONE drop to the affected eye(s) every two hours reducing to four times a day as infection is controlled. Continue for 48 hours after symptoms have resolved.	10 millilitres
Chloramphenicol 1% eye ointment	Apply to the affected eye(s) three to four times a day. Continue for 48 hours after symptoms have resolved.	4 gram
Chloramphenicol 1% eye ointment	Apply to the affected eye at NIGHT. Continue for 48 hours after symptoms have resolved.	4 gram
Dorzolamide 2% / Timolol 0.5% eye drops	Apply one drop to the affected eye(s) TWICE a day.	5 millilitres
Evolve HA 0.2% eye drops preservative free (Medicom Healthcare Ltd)	Use as directed	10 millilitres
Ganciclovir 0.15% gel gel	Apply 5 times a day until healing complete, then apply 3 times a day for a further 7 days, treatment should not exceed 21 days.	5 gram

Name	Dosage	Quantity
Gentamicin 0.3% ear/eye drops	Apply 1 drop into the affected eye every 2 hours reducing to four times a day as infection is controlled. Continue for 48 hours after symptoms have resolved.	10 millilitres
HydraMed 0.2% eye drops preservative free (Farmigea S.p.A)	Use as directed	10 millilitres
HydraMed night eye ointment preservative free (Farmigea S.p.A)	Use as directed	5 gram
Hypromellose 0.3% eye drops	One drop as needed	10 millilitres
Latanoprost 50micrograms/ml / Timolol 5mg/ml eye drops	Apply one drop to the affected eye(s) once daily, preferably in the evening.	2.5 millilitres
Latanoprost 50micrograms/ml eye drops	Apply one drop to the affected eye(s) once daily, preferably in the evening	2.5 millilitres
Optho-Lique Forte 1% eye drops (Essential- Healthcare Ltd)	Use as directed	10 millilitres
Sodium cromoglicate 2% eye drops	One drop 4 times/day	13.5 millilitres
Systane drops (Alcon Eye Care UK)	Use as directed	10 millilitres
Timolol 0.5% eye drops	One drop twice daily	5 millilitres
Travoprost 40micrograms/ml eye drops	Apply one drop to the affected eye(s) once daily, preferably in the evening.	2.5 millilitres
VitA-POS eye ointment preservative free (Scope Ophthalmics Ltd)	Apply at night.	5 gram
Xailin night eye ointment preservative free (Visufarma UK Ltd)	Apply at night to affected eyes as directed	5 gram

Chapter 12 - Ear, Nose and Oropharynx

Name	Dosage	Quantity
Beconase Aqueous 50micrograms/dose nasal spray (GlaxoSmithKline UK Ltd)	One spray each nostril twice daily	1 pack of 200 dose nasal spray
Fluticasone furoate 27.5micrograms/dose nasal spray	Use 1 spray in each nostril once daily	1 nasal
Gentamicin 0.3% / Hydrocortisone acetate 1% ear drops	Put two drops into the affected ear 3 or 4 times daily for 5 to 7 days.	10 ml
Gentamicin 0.3% ear/eye drops	Apply 1 drop into the affected eye every 2 hours reducing to four times a day as infection is controlled. Continue for 48 hours after symptoms have resolved.	10 ml
Gentamicin 0.3% ear/eye drops	Apply 2-3 drops into the affected ear 3-4 times daily and at night for 5 to 7 days.	10 ml
Hydrocortisone 2.5mg muco-adhesive buccal tablets sugar free	Place ONE against the mouth ulcer and allow to dissolve 4 times/day	20 tablets
Momentasone 50mcg/dose nasal spray	two sprays into each nostril DAILY	140 dose
Miconazole 20mg/g oromucosal gel sugar free	WARNING: Do not use when taking warfarin	15 gram
Naseptin nasal cream (Alliance Pharmaceuticals Ltd)	Apply to nostrils FOUR times a day for 10 days. *may not be suitable for patients with a nut or soya allergy*	15 gram
Nystatin 100,000units/ml oral suspension (ready mixed)	1ml 4 times/day	30 millilitres
Otomize ear spray (Forest Laboratories UK Ltd)	One spray into the affected ear(s) three times daily for 5 to 7 days.	5 ml

Chapter 13 – Skin

Name	Dosage	Quantity
Adapalene 0.1% cream	Apply once daily	45 gram
Adapalene 0.1% / Benzoyl peroxide 2.5% gel	Apply once daily	45 gram
Alphosyl 2 in 1 shampoo (Omega Pharma Ltd)	Use daily. Do not prescribe for self-care indications	125 ml
Anabact 0.75% gel (Cambridge Healthcare Supplies Ltd)	Apply twice daily	15 gram
Aproderm colloidol oat cream	Apply as directed	500 gram
Aproderm emollient cream (Fontus Health Ltd)	Use as directed	450 gram
Aproderm gel	Apply as directed	500 gram
Aproderm ointment	Apply as directed	500 gram
Aquamax cream (intrapharm Laboratories Ltd)	use as directed	500 gram
Azelaic acid 15% gel	Apply twice a day	30 gram
Balneum cream (Almirall Ltd)	Apply as directed. Only to be used when unresponsive to standard emollients	500 gram
Balneum cream (Almirall Ltd)	Apply as directed. Only to be used when unresponsive to standard emollients	50 gram
Benzoyl peroxide 5% gel	Apply once a day.	40 gram
Betamethasone valerate 0.025% cream	Potency: moderate. Apply ONCE or TWICE daily	100 gram
Betamethasone valerate 0.025% ointment	Potency: moderate. Apply ONCE or TWICE daily	100 gram
Betamethasone valerate 0.1% scalp application	Potency: potent. Apply ONCE or TWICE a day.	100 millilitres
Betnovate 0.1% cream (GlaxoSmithKline UK Ltd)	Potency: potent. Apply ONCE or TWICE a day.	30 gram

Name	Dosage	Quantity
Betnovate 0.1% ointment (GlaxoSmithKline UK Ltd)	Potency: potent. Apply ONCE or TWICE a day.	30 gram
Calcipotriol 50microgram/g ointment	USE twice daily	60 gram
Calcipotriol 50microgram/ml scalp solution	USE twice daily	60 millilitres
Clobetasone 0.05% cream	Potency: moderate. Apply 1-2 times/day	30 gram
Clobetasone 0.05% ointment	Potency: moderate. Apply 1-2 times/day	30 gram
Clotrimazole 1% cream	Apply 2-3 times/day	20 gram
Co-cyprindiol 2000microgram/35microgram tablets	Take as directed in manufacturer's leaflet	63 tablet
Dermol 500 lotion (Dermal Laboratories Ltd)	Apply as directed. Not for routine use, short term for infected eczema only	500 ml
Dermol cream (Dermal Laboratories Ltd)	Apply as directed. Not for routine use, short term for infected eczema only	100 gram
Dermol cream (Dermal Laboratories Ltd)	Apply as directed. Not for routine use, short term for infected eczema only	500 gram
Diclofenac sodium 3% gel	Apply twice a day	50 gram
Dovobet gel	Apply once a day.	60 gram
Dovobet ointment	Apply once a day.	30 gram
Eczmol cream	Apply as directed	250 gram
Enstilar (Foam)	Apply once a day.	60 gram
Epimax cream (Dermato Logical Ltd)	Apply as directed	500 gram
Epimax paraffin free emollient	Apply as directed	500 gram
Epimax oatmeal cream	Apply as directed	500 gram
Epimax ointment	Apply as directed	500 gram

Name	Dosage	Quantity
ExCetra Cream	Apply as directed	500 gram
Exmabase	Apply as directed	500 gram
Exmaben cream	Apply as directed	500 gram
Exmalatum cream	Apply as directed	500 gram
ExmaQS	Apply as directed	500 gram
Exocream	Apply as directed	500 gram
Fifty:50 ointment (Ennogen Healthcare Ltd)	Use as directed	250 gram
Flexitol Heel Balm 25 % urea heel balm (Thornton & Ross)	For podiatrist use: cracked heels not responsive to other emollients	75 gram
Fusidic acid 2% cream	Apply 3 times/day	30 gram
Hydrocortisone 0.5% cream	Potency: mild. Apply ONCE or TWICE a day.	30 gram
Hydrocortisone 1% / Clotrimazole 1% cream	Potency: mild. Apply twice daily	30 gram
Hydrocortisone 1% / Miconazole 2% cream	Potency: mild. Apply twice daily	30 gram
Hydrocortisone 1% / Miconazole 2% ointment	Potency: mild. Apply twice daily	30 gram
Hydrocortisone 1% cream	Potency: mild. Apply ONCE or TWICE a day.	30 gram
Hydrocortisone 1% ointment	Potency: mild. Apply ONCE or TWICE a day.	30 gram
Hydrogen peroxide 1% cream	Apply 2-3 times daily.	25g
ImuDerm emollient (Clinisupplies Ltd)	Apply as directed. Only to be used when unresponsive to standard emollients	500 gram
Isomol gel (Dermato Logical Ltd)	Use as directed	500 gram
Ketoconazole 2% shampoo	Apply TWICE weekly for 2 to 4 weeks. Do not prescribe for self-care indications	100 millilitres

Name	Dosage	Quantity
Mometasone 0.1% cream	Potency: potent. Apply once a day.	30 gram
Mometasone 0.1% ointment	Potency: potent. Apply once a day.	30 gram
Metronidazole 0.75% cream	Apply twice a day	30 gram
Mupirocin 2% cream	Apply THREE times a day for 5 days.	15 gram
Mupirocin 2% nasal ointment	For MRSA eradication	3 gram
Myribase gel (Penlan Healthcare Ltd)	Apply as directed	500 gram
Permethrin 5% cream	Apply over whole body and wash off after 8-12 hours. Repeat the treatment after 1 week (2 applications in total).	60 gram
Rozex 0.75% gel (Galderma (UK) Ltd)	Apply twice daily	30 gram
Selsun 2.5% shampoo (Chattem (U.K.) Ltd)	Use as directed. Do not prescribe for self-care indications	100 millilitres
Soffen cream	Apply as directed	500 gram
Timodine cream (Alliance Pharmaceuticals Ltd)	Apply 3 times/day	30 gram
ZeroAQS emollient cream (Thornton & Ross Ltd)	Apply liberally to the affected areas As needed or USE As a soap substitute	500 gram
Zerocream (Thornton & Ross Ltd)	Use up to 3 or 4 times daily as needed	500 gram
Zeroderm ointment (Thornton & Ross)	Use as directed	500 gram
Zerodouble (Thornton & Ross Ltd)	Use as directed	500 gram
Zeroveen cream	Apply as directed	500 gram

Chapter 14 – Anaesthesia

Name	Dosage	Quantity
Lidocaine injection 1%	Use as directed	2 millilitres
Midazolam 10mg/2ml solution for injection ampoules	Use as directed	5 ampoule
Xylocaine 1% with Adrenaline 100micrograms/20ml (1 in 200,000) solution for injection vials (AstraZeneca UK Ltd)	Use as directed	1 x 20ml vial